
19” Hover Mower 

PARTS LIST 

Model MHM480 
2023.2.21 

Maruyama U.S. | 4770 Mercantile Dr. Suite 100 | Fort Worth, TX | 76137 





Ref # Part Number Description Qty Comments

1 846003 HANDLE GRIP (ONE GRIP) 2

2 846004 HANDLE, UPPER 1

6 846005 BALE, HANDLE CONTROL 1 AKA engine stop lever

10 846006 HANDLE, LOWER 1

11 846007 HANDLE PIVOT BOLT 1

12 846008 WASHER, 8 2

13 846009 SPRING / LOCK WASHER 2

14 846010 KNOB, HANDLE 2

15 846011 NUT, NYLON (KICK STAND) 1

16 846012 SCREW, PAN HEAD, 6x35 1

17 846013 KICK STAND 1

19 846014 NUT, FLANGE, M8 3

20 846015 BOLT, ENGINE BASE, ENGINE 4

21 846016 BUSHING 4

22 846017 BASE, ENGINE 1

23 846018 PIN, LOWER HANDLE 2

24 846019 PIN, SPLIT 2

25 846020 WASHER 4

26 846021 BRACKET, HANDLE 2

27 846022 WASHER,LARGE 4

28 846023 DECK 1 Decals not included

29 846024 WASHER 8

30 846025 PLATE, ADAPTER 2

32 846026 ADAPTER, IMPELLER TO CRANKSHAFT 1

33 846027 IMPELLER 1

34 846028 FLANGE (CONE), 30mm 1

35 846029 SPACER, HEIGHT ADJUSTMENT 2

36 846030 DISK, BLADE MOUNTING 1

37 846002 BLADE SET (3) 1 On accessory sheet

37 846032 BLADE SET (12) N/A On accessory sheet

38 846033 BOLT, FLAIL BLADE MOUNTING 3

38 846034 BOLT/NUT KIT, BLADE MTG, HOVER 1 Set of 3 / Not shown on illustration

39 846035 HUB, 32mm 1

39 846036 HUB, 43mm 1 Optional / included in LC-190 kit

40 845998 BAR BLADE 1 On accessory sheet

42 846038 DISK ASSY W/BLADES 1

43 846039 NUT, LOCK 8

44 846040 BOLT, 8x35 4

45 846041 INSERT/SPACER, HANDLE BRACKET 4

46 846042 INSERT/SPACER, ENGINE BASE 4

47 845997 LOW CUT KIT, HOVER MOWER 1 On accessory sheet

48 846043 IMPELLER REMOVAL TOOL 1

49 249704 WASHER, 10 1

50 249672 BOLT, 10mm x 1.0 x 105 1

51 DECAL SET (M) 1

51 DECAL SET (G) 1

51 DECAL SET (CT) 1

N/A 845999 WHEEL KIT 1 On accessory sheet

N/A 846000 HANDLE EXTENSION, MARUYAMA, 18" 1 On accessory sheet

N/A 845996 HI-RISE KIT, HOVER MOWER 1 On accessory sheet



HOVER MOWER ACCESSORIES

845998
19” Bar Blade

845997
Low-Cut Kit

Lowers cutting 

height down to 

0.75”

845996 

High-Rise Kit

Increases cutting height range by 1.9”

845999
Transport Wheel Kit

Quickly connects and disconnects

846002
Tri-Blade Set

Pack of 3, also available in a pack of 12 

846000
Handle Extension Kit

Increases overall 

handle length by 

18”

FOR uSE On MARUYAMA MHM480



PARTS LIST

CONTENTS

CE800U

P/N 525423

2022. 11.

1. CRANKCASE, CYLINDER, MUFFLER ..............................1

2. MAGNETO .............................................................................3

3. RECOIL STARTER ................................................................5

4. CARBURETOR, AIR CLEANER, FUEL TANK ...................7

5. ENGINE MOUNT, ADAPTER, LABEL, ACCESSORIES, OPTION ...11



- 1 -

CE800U 

1. CRANKCASE, CYLINDER, MUFFLER

21

18

20

4

2

6

7

5

26

11

8

9

20

17

27

17

25

16

24

26

10

3

23

23

22

28

29

29

19

15

12

29

14

13



 Ref. No. Part No. Part Name Q'ty Remarks

- 2 -

1-1 362490 CE800U(MUS) 1 

1-2 249632 Cylinder 1 

1-3 247731 Gasket 1 

1-4 261246 Cap Screw 4 M5x25

1-5 249634 Insulator 1 

1-6 247735 Gasket 1 

1-7 265924 Screw 4 M5x25WSW

1-8	 555041	 Muffler	Comp.	 1	
1-9 261607 Cap Screw 2 M5x16WSW

1-10 247918 Gasket 1 

1-11 248208 Cap Screw 2 M6x85

1-12 248260 Top Cover 1 

1-13 261250 Cap Screw 2 M5x20

1-14 268940 Screw 1 M5x18WSW

1-15 261246 Cap Screw 2 M5x25

1-16 249636 Crankcase 1 

1-17 247751 Bearing 2 6203C3 

1-18 247752 Oil Seal 1 17-40-9

1-19 247753 Oil Seal 1 17-28-6

1-20 012381 Snap Ring 2 #40

1-21 261999 Cap Screw 5 M5x40WSW

1-22 277475 Piston 1 

1-23 275757 Piston Ring 2 

1-24 278019 Piston Pin 1 

1-25 278471 Bearing, Needle 1 12x15x14.3x5

1-26 276122 Clip, Piston Pin 2 

1-27 247755 Crankshaft/Conn.Rod Ass'y 1 

1-28 555048 Fan Cover 1 

1-29 261250 Cap Screw 3 M5x20



- 3 -

CE800U 

2. MAGNETO

12

14

Fig.1

8

2

3

17

18
16

15

10

1

17

18
16

15

6

11

54

9

7

13



 Ref. No. Part No. Part Name Q'ty Remarks

- 4 -

2-1 247772 Magneto Ass'y 1 Incl.2-7

2-2 247773 Rotor/Fan 1 

2-3 247774 Ignition Coil Ass'y 1 Incl.4-7

2-4 247776 Spark Plug Wire Ass'y 1 Incl.5,6

2-5 247778 Plug Boot 1 

2-6 272805 Connector 1 

2-7 247779 Plug Boot 1 

2-8	 261076	 Woodruff	Key	 1	 3x10
2-9 247767 Nut, Rotor 1 M10

2-10 281211 Screw 2 M4x20WSW

2-11 285982 Spark Plug 1 BPM8Y

2-12 248193 Wire, Lead 1 

2-13	 248194	 Grommet	 1	
2-14	 281172	 Grommet	 1	
2-15 247780 Ratchet 2 

2-16 247781 Ratchet Spring 2 

2-17 248109 Bolt 2 

2-18 269175 Washer 2 6.1x15x1.6



- 5 -

CE800U 

3. RECOIL STARTER

1

4

2

3

5

12

13

11

7

6

8

10

9



 Ref. No. Part No. Part Name Q'ty Remarks

- 6 -

3-1 247785 Recoil Starter Ass'y 1 Incl.2-10

3-2	 248335	 Reel	Comp.	 1	
3-3	 248336	 Cam	Plate	 1	
3-4 248337 Spiral Spring 1 

3-5 248338 Set Screw 1 

3-6 248339 Rope Ass'y 1 Incl.7-10

3-7 248340 Starter Rope 1 

3-8 248341 Starter Knob 1 

3-9 262981 Knob Cap 1 

3-10 283511 Rope Stopper 1 

3-11 267651 Screw 4 M5x12WSW

3-12	 248189	 Dust	Cover	Comp.	 1	
3-13 248192 Bolt 3 M6x10



- 7 -

CE800U 

4. CARBURETOR, AIR CLEANER, FUEL TANK

51 38
55

38

54

1

21

B

B

C

C

A

A

52

20

33

34

37

35

36

19

27 28 23

22

25

31

55

32

30

24
26

29

53

47
46

43

45

48

44

50

49

42

41

39

40

18
17

15

9

8

7

6

1

5

4

3

16

2

10

11

14

13

12



 Ref. No. Part No. Part Name Q'ty Remarks

- 8 -

4-1 249665 Carburetor Ass'y 1 Incl.2-18

4-2	 283124	 Pump	Body	 1	
4-3 263726 Cover Plate 1 

4-4	 283905	 Diaphragm,	Meterring	 1	
4-5 263727 Gasket 1 

4-6	 262994	 Diaphragm,	Fuel	Pump	 1	
4-7 282576 Gasket 1 

4-8 286904 Main Jet 1 

4-9 261871 O-Ring 1 

4-10 261875 Screw 2 

4-11 264677 Bracket 1 

4-12 261876 E-Ring 1 

4-13 264678 Washer 1 

4-14 261658 Swivel 1 

4-15 261657 Packing 1 

4-16 263737 Screw 4 

4-17 261878 Nut 1 M6

4-18 263994 Adapter 1 

4-19	 282299	 Pump	 1	
4-20 555005 Pipe 1 2.38x4.76x150

4-21 249639 Gasket 1 

4-22 247790 Case Ass'y 1 Incl.23-29

4-23 247791 Case Body 1 

4-24 247792 Sleeve 2 5.5x7.1x11

4-25 279848 Sleeve 2 5.5x7.1x6

4-26 248747 Valve 1 

4-27 248140 Lever 1 

4-28 284816 Washer 1 6.4x11x0.15

4-29 269032 Screw 1 3.5x8

4-30 248673 Cap Screw 2 M5x65WSW

4-31 261250 Cap Screw 2 M5x20

4-32	 247793	 Baffle	Plate	 1	
4-33	 247794	 Element	 1	
4-34	 247795	 Paper	Element	 1	
4-35 247796 Cleaner Cover Ass'y 1 Incl.36,37

4-36 247797 Cleaner Cover 1 

4-37 279350 Knob 2 

4-38 261119 Pad 2 

4-39 249690 Fuel Tank Ass'y 1 Incl.40-48

4-40	 248694	 Fuel	Tank	Comp.	 1	
4-41 131319 Fuel Tank Cap Ass'y 1 Incl.42

4-42 287058 Packing 1 

4-43 555019 Fuel Pipe Pick-up Ass'y 1 Incl.44-47

4-44 555018 Fuel Pipe Ass'y 1 Incl.45

4-45	 265869	 Grommet	 1	



- 9 -

CE800U 

4. CARBURETOR, AIR CLEANER, FUEL TANK

51 38
55

38

54

1

21

B

B

C

C

A

A

52

20

33

34

37

35

36

19

27 28 23

22

25

31

55

32

30

24
26

29

53

47
46

43

45

48

44

50

49

42

41

39

40

18
17

15

9

8

7

6

1

5

4

3

16

2

10

11

14

13

12



 Ref. No. Part No. Part Name Q'ty Remarks

- 10 -

4-46 247107 Fuel Filter Ass'y 1 

4-47 261117 Clip 1 

4-48 555001 Breather Ass'y 1 

4-49 555003 Breather Cover 1 

4-50 280144 Screw 2 M4x16

4-51 247923 Under Cover 1 

4-52 280144 Screw 3 M4x16

4-53 261117 Clip 2 

4-54 269690 Screw 3 M5x18WSW

4-55 261118 Pad 1 



- 11 -

CE800U 

5. ENGINE MOUNT, ADAPTER, LABEL, ACCESSORIES, OPTION

OPERATION OF THIS EQUIPMENT MAY

CREATE SPARKS THAT CAN START FIRES

AROUND DRY VEGETATION. A SPARK

ARRESTOR MAY BE REQUIRED.

THE OPERATOR SHOULD CONTACT LOCAL

FIRE  AGENCIES  FOR  LAWS  OR

REGULATIONS RELATING TO FIRE

PREVENTION REQUIREMENTS.

WARNING

11

12

13 14 15

16

17 18
19 20

8

97 10

4

21

22

5

2

1

3

6

23

OPTION
24

25

26

27



 Ref. No. Part No. Part Name Q'ty Remarks

- 12 -

5-1 249692 Engine Mount Ass'y 1 Incl.2,3

5-2 249641 Engine Mount 1 

5-3 249693 Bearing 1 6005DDU C3

5-4 249694 Cap Screw 4 M6x40

5-5 249640 Adapter Shaft 1 

5-6	 249696	 Woodruff	Key	 1	 4x16
5-7 279726 Dust Cover 1 

5-8 285188 Label 1 

5-9 555126 Label 1 

5-10 265694 Label 1 

5-11 249672 Bolt 1 M10x1.0x105L

5-12 249704 Washer 1 10.5x20x2t

5-13 555007 Stay A 1 

5-14 555008 Stay B 1 

5-15 555046 Switch 1 

5-16 555011 Wire, Lead 1 

5-17 264849 Plate 1 

5-18 555020 Spring 1 

5-19 234636 Cap Screw 2 M5x35WSW

5-20 243898 Nylon Nut 2 M5

5-21 555006 Throttle Wire 1 

5-22 555094 Instruction Manual 1 CE800U

5-23 262395 Spark Arrester 1 

5-24 284052 Washer 1 M3

5-25 089530 Screw 1 M3x10

5-26 555222 Throttle Wire 1 For extension handle

5-27 555223 Wire, Lead 1 For extension handle


	MHM480 parts list
	Hover Mower IPL Drawing MUS 2.18.2023
	CE800U Engine IPL (MUS) 11.22
	1. CRANKCASE, CYLINDER, MUFFLER
	2. MAGNETO
	3. RECOIL STARTER
	4. CARBURETOR, AIR CLEANER, FUEL TANK
	5. ENGINE MOUNT, ADAPTER, LABEL, ACCESSORIES, OPTION


